FANTOM EP-4WD Ext PARTS LIST

© (fm

Button Screw(Hex/M2.6x5/10pcs)
REVEZM2.6x5)(N\YIR/10A)

1-s12605H  [1-S13004H 1-S13008H
BH BH

©(m

Button Screw(Hex/M3x4/10pcs)
R ER(M3x4)(N\Y T Z/10N)

(©) (fmmm

Button Screw(Hex/M3x8/10pcs)
REER(M3X8)(N\Y I Z/10A)

4-S13012H
(©) (ummm

©/ jum

1-S02608TPB
TP
@ o

(©)

Flat Head Screw(Hex/M2.6x6/10pcs)
FFER(M2.6x6)(N\y 7 R/10A)

Button Screw(Hex/M3x12/10pcs) Cap Screw(M3x6/5pcs) TP Bind Screw(M2.6x8/10pcs)
REEZ(M3X12)(N\YTZ/10A) Fr v TER(M3X6/5A) TP/INA > FER(M2.6x8/10A)
1-532606H ___11-S33006H 1-S33008H
FH FH

(©)]m

Flat Head Screw(Hex/M3x6/10pcs)
FIER(M3X6)(N\Y 7 R/10A)

" ©)mm

Flat Head Screw(Hex/M3x8/10pcs)
FIER(M3X8)(N\ 7 R/10A)

1-S33012H
FH
(o) mmmm

1-S53003

el

1-S54004
©lill

Flat Head Screw(Hex/M3x12/10pcs) Set Screw(M3x3/10pcs) Set Screw(M4x4/10pcs)
HIER(M3X12)(N\Y 7 Z/10A) v FEZ(M3x3/10A) 1w FEZ(M4x4/10A)
1-N2630N 1-N3033N 1-W260705
Nut(M2.6x3.0) Nylon (5pcs) Nut(M3x3.3) Nylon (5pcs) Washer(M2.6x7x0.5/10pcs)
FvFM2.6x3.0) 710> (5A) FvhM3x33) F1a> (5A) 7% —(M26x7x0.5/10\)

1-E015 |
=

E-Ring(E1.5/10pcs)
EU>J(E1.5/10A)

1-£020 |
C

E-Ring(E2.0/10pcs)
EY>J(E20/10A)

e
\_/

Shield Bearing(5x8x2.5) 4Pcs
—IVRART )27 (5x8x2.5)4N

BRGOO3F

Flange Bearing(4x8x3)2Pcs
TV INT) 7 (4x8x3)2 A

BRG001

Shield Bearing(5x10x4)4Pcs
2= )URART YT (5x10x4) 4N

Flange Bearing(3x6x2.5)2Pcs
TIVINT) 7 (3x6x2.5)2 A

BRG034

Gl

Shield Bearing(6x15x5) 2Pcs
2= JURART1) 25 (6x15%5)2 A

ol

O-Ring(P2/Black) 10Pcs
0U>J(P2/7Z %) 10A(SP18)

©{

Silicone O-Ring(P2/Clear) 10Pcs
)20 5 (P2 UT)N0AN

Color Antenna (Black/4pcs)
AZ=T2TF BER vy T AN

-

Waterproofing Tape 15mm x 35m
Bk 1) 77— 15mmx35m

96441C

Sponge Tape(1x100x150)
ARVTT7-7(1x100x150)

Snap Pin (10Pcs)
2FwTE(10Pcs)

©0

4.8 Brass Ball (12pcs)
487 ZZR—IV (12/BAY)

Ol

Shock Gasket 10mm(4pcs)
2avIAR Yk 10mm@A)

SIL0300-8

Silicone OIL #300(80cc)
)27 AL #300 (80cc)

24

Bumper & Servo Saver (FANTOM EP-4WD) Diff. Gear (FANTOM EP-4WD)
INVIN={—RE—/\— (77> b L EP-4WD) T 7%V (77>~ L\ EP-4WD)

EF205 EF207S
0 °—?® 9o
0@ Q o
o °
| — E2.0 Clip x4
© x2pcs @ P xipes o
Front Axle Mount (FANTOM EP-4WD)

Suspension Arm (FANTOM EP-4WD) LW Knuckle Arm (2pcs/FANTOM Ext)
Y R7— 15 (T7 7 b s EP-4WD) TOVRTIRNRTY M TP/ ALRAD) | (B 7IV7—LQNT 7Y E)

EF209

Steel

|um

O

[ &

Rear Shaft (FANTOM EP-4WD)
Y%7~ (777 L EP-4WD)

EF20 |
(n, ),

O©lJo om O
O OLT 10 x2pcs SSM33mm SSMaxdmm

Rear Wheel Hub(FANTOM EP-4WD)
YN RA—IVINT (77> b Ly EP-4WD)

(o, o, O

Front Wheel Hub(FANTOM EP-4WD)
70> bRA—)VINT (77 b L5 EP-4WD)

=Hm = O

() O O xdpcs

Front Wheel Shaft(FANTOM EP-4WD)
7Y bRA—)V¥ ¥ T b (772 b LA EP-4WD)

(::I\

Front Axle (L/FANTOM EP-4WD)
78> 7Y )V (U772 b L EP-4WD)

EF218B

A

N
[ IEXXXI )
Lg

OOOOl

L4
© x3pcs (b} © x4pcs

Body Mount (FANTOM EP-4WD)
RFA—=I> b (77> b LA EP-4WD)

Ladder Chain (FANTOM EP-4WD)
FI—> (777 EP-4WD)

25T
©fmm (o)

@ BHM2.6x8mm  BH M3x8mm

Servo Saver (FANTOM Ext)
HY—REe—I\— (77 ML Ext)

oM

SS M3x3mm

Pinion Gear (217-48P/Long/FANTOM EP)
EZA Y34 (1T-48P/02%5 /77 M EP)

Main Chassis (FANTOM Ext)
A A VY v — (T7V M EXY)




FANTOM EP-4WD Ext PARTS LIST

EF232 _JJEF233S

@ FH M2.6x10mm x4pcs
BS M3x8mm
Upper Deck (FANTOM Ext) Rear Axle Mount (FANTOM Ext) @E
TuI—TyF (T7 R Ext) UYTIRIVR IV R (O7 ks Ex) M3 Nylon Nut

[meanm]

m (o) G

© xdpcs © M3.3x8x0.3 xBpcs  M2.6x7x0.5 x6pcs

King Pin Ext (4pcs/FANTOM Ext)
FUOEVEXXCANT 7 b s Ext)

Front Sprocket Ext (FANTOM Ext)
78V A7y b Ext (77 b LEXD)

(© (mmm

®BS M2.6x8mm x4pc

[D:m O x2pcs

Deck Post (4pcs/FANTOM Ext)
TYFRIMAANT 7> b L Ext)

EF239S

rr (O
© x2pcs

@[]] © x2pcs

© x2pcs

Servo Mount (FANTOM Ext)
=RV (T 7V b LEX)

Front Axle Ext (SIFANTOM Ext)
70V MR BST 7Y b LB

©{

© CSM2x124pcs @ FH M2x10 2pcs

@“B ® M2 xdpcs

T
O x2pcs

@O © Ball 4.8 xdpcs

Linkage Parts (FANTOM Ext)
U r—IIN=Y (77> kL Ext)

y m SC222-04

‘@l- I]" @ x2pcs

o Wi © @U ORG02CL

(Ojje @0 be P2 x2pcs
R Shock (FANTOM E

©0 DO FerSte TATME

@é' @0 D@ eE-Rin
E1.5>?3pcs @U

Q o P-2 O-Ring

Rear Shock Parts (FANTOM Ext)
V¥ 23y IN—Y (77 M Ext)

@@ ORG02BK
P2 x4pcs

O S M3x3mm FH M3x8mm

i @

Shock Wrench (FANTOM Ext)
Vav I LYFT 7Y MLEx)

©

Front Spring (M/4pcs/FANTOM Ext)
70V bRTU VG MANT 77 b L Ext)

@9

LW Wheel Nut (Silver/4pcs/FANTOM Ext)
BRE -y MYVR=ANT 77 b b)

HD Antenna Set (Silver/FANTOM Ext)
HD7 > 7+t M IVIN—=/T 7> b s Ext)

EFHO001BK /W EFTHO01BK /W FTH005BK IW

BK:Black BK:Black
W:White W:White

Wheel (F&R 2pcs/FANTOM EP) Pre-Shaped Front Tire H38" (2pcsIFANTOM EP) | | Pre-Shaped Rear Tire L25° (2pcsIFANTOM EP)
RA =)V @#2AN/7 7> b s EP) TOVNATHE BERREHONT 7Y LR | VP4 7105 BEZBEHONT 7V MLEP)

EFB002 UT019

x4pcs

el

Frange Metal 3x6mm (ULTIMA)
777IAB1b3x6mm (7174 3)

CRC2 Non-Decoration Body (FANTOM Ext)

CRC2/ »7aALb—23viRT 4 (77> MExt)

FANTOM EP-4WD Ext Option Parts List

EFWo01G___JEFwoo2
<

~.

Carbon Gear Diff. Axle (FANTOM EP-4WD)
H—RFVTTT7IRIV (77 b L EP-4WD)

(,(o

Front Double Bearing (Gold/chs/FANTOM EP-4WD)
70/M AT (3=IVR2AI7 71 L EP-4WD)

Wing (Gold/FANTOM EP-4WD)
945 (A=IVR/77 ML EP)

SP Rear Wheel Hub (L/FANTOM EP-4WD)
SPUAHRA—IVINT (LI77/ b LsEP-4WD)

T — )
CRREa

Carbon Suspension Arm (FANTOM EP-4WD)
H—RY AT =L (77 s EP-4WD)

EFW007S

T om

[
M eFwo07-04©

@1 erwoor-040
@D EFWO007-04@

Ol

EFW007-04®

EFW007S-01©

o (Mol ]

EFW007S-03®
EFW007S-03@

EFW007S-02

EFWO007S-05

EFW007-06
EFW007S-030
CSM2.6x6mmx2pcs

EFW007-071

@U @U @[B

BB 6x10x3mm x3pcs BB 6x12x4mm x2pcs

e

EFW007-04@ x2pcs

EFW007-04@
M2.5 Nylon Nut x2pcs

EFW007-04@
M2.6x5x0.5mm x6pcs

Q EFW007-07 x16pcs

@ Ball Diff. Grease

6mm Ball Diff.Set (Silver Carbon Shaft )
6mm R—/LT 7ty b (ZIVIN—H— «1'\//&:7 ~)

10x12mm x4pcs

Main Chassis w/CF Plate (FANTOM Ext)
A Vv Y= FTL—b (T7V M LExt)

Carbon Upper Deck (FANTOM Ext)
H—RUT7YN=TYF(T77 b Ext)

—EIN=VERFTE L TWVEWN—Y DB Y E T,
ZDHRE. KB/N\—YEBNEBAThTWVET,
Note that some parts are not sold as spare parts!

N (=] e [m]
¥ ART A TS 3 VIS~V EIEIEWEBS A % TE L,

Please see the website for spare & option parts prices.
www.kyosho.com [5]}

25



FANTOM EP-4WD Ext Option Parts List
EFW012 EFWO013 GAB4202

@ @S/Pink oS
O © e

Ride Height Adjust Plate (0.5mm/F&R4pcs/Ext) Front Spring Set (S-Pink/H-Blue/Ext)

ESARTL— 05mm/ETBAN 77 M EXY) TAVIRT) Gy MSEVH T IV—/Ext) GA-B-60C-4000-2S1P-HardCase-8 Charger Safeguard 2-6S Battery Protector
Gens ace LiPo 4000 A kL-— /X% (60C/7.4V) Gens ace LiPo/\wvF)—7OF7 9% —Q2-6)L/FZEF)

71322B

SC222-02B x2pcs

Ol
CILI | @@]e
° 00l &

o EF240S-010 N~
SPEED HOUSE 7.2V 22HV Ni-MH Battery SPEED HOUSE 7.2V 36HV Ni-MH Battery
Rear Adjust Shock Conversion (Gold/FANTOM Ext) SPEED HOUSE 7.2V 22HV Ni-MH /\'v 7 1) — SPEED HOUSE 7.2V 36HV Ni-MH /\'v 7 1) —
UV EERR A Y N\—aVN\—DavFy b (DU R/E)
36231 362618
@ Pre-Shaped Small Tire(H=38 ¢ 45mm/L=25 ¢ 50mm) /
INBAA (BB ERE/H=38 0 45mm/L=25 ¢ 50mm) SP Knife Edge Reamer KRF Stainless PC-Body Scissors Straight

SPHATTYI)—T— KRFRT Y LR RUART A AYZ— A L—F

RTG53
RA—IL> 1/48 Pitch PINION GEAR
RThLT SRR 36262B 96510 |
LA GEAR RATIO /28
PINION CHART e @Eﬂﬂl
16 4.44 ~— SS M3x3mm
18 3.94 :

;g g;g Emgg:g:}? }ﬂ :mgg:gii %i; :mgﬁzggg ;gl KRF Stainless PC-Body Scissors Curve High Durability Ball Diff.Grease (10g)
. 7 RUART 4 hyR2—Hh—7 BRAMR—ILT T

o s PNGS4818 18T PNGS4827 27T PNGA4822 22T KRFRT Y LA RIVART A hy B2 —Hh—7 BMAER—ILT 771 Z(10g)
. 'ﬂ PNGS4821 21T PNGA4825 25T

gg ggg R246-4826 26T YKWO015B W020TC

Motor shaft length

L 2.96 E-4—7PORE

25 2.84 Over 15mm

26 273 15'“"““‘
.

27 263 —

KANAI TOOL Hex Wrench Driver(1.5mm) KANAI TOOL Hex Wrench Driver(2.0mm/Ti-Coating)
EFB003 KANAITOOL 6 L > F F S /\—(1.5mm) KANAITOOL 68 L > F R 54 \—Q0mm/F%2 > a— )
' YKWO025B YKWO055BXB

// =
KANAI TOOL Hex Wrench Driver(2.5mm) KANAI TOOL Box Driver(5.5mm)
KANAITOOL 6/ L > F K5 A /\—(2.5mm) KANAITOOL R & Z K5 /3—(5.5mm) YKWO055BXB

a-2 Non-Decoration Body (Plazma MK3/FANTOM EF;) SIL0300-8 SIL0350-8B SIL0400-8B

a-2/>7AL—3VRTA (TZAIMK3/ 77~ L EP

37035 82262-100

waf
'St \g/ﬁ
Silicone OIL #300(80cc) Silicone OIL #350(80cc) Silicone OIL #400(80cc)
)27 AL #300 (80cc) )27 AL #350 (80cc) )27 AL #400 (80cc)
SIL0450-8B SIL0500-8B SIL0550-8B

LE MANS 480 GOLD Brushless Motor 21.5T Racing Sensor Cable(100mm)
JVe> 480 d—)UR ISV LAE—4—215T L= w4 —4—7)1(100mm)
S M
o HSe A
= Sh 'SP 188
Silicone OIL #450(80cc) Silicone OIL #500(80cc) Silicone OIL #550(80cc)
200mm - )2V F AL #450 (80cc) )32 F AL #500 (80cc) 2)AVFAAIV#5  50(80cc)
LE MANS 240S ESC (for Brushless/MAX13.5Turn) Mini Servo KS3031-04M All Metal Gear
IV 240S ESC (75 L AF/MAX135%2—) 2 ZH—KKS3031-04M A —) L A& F it

26



	30637-MM02_P001_ol
	30637-MM02_P002_ol
	30637-MM02_P003_ol
	30637-MM02_P004_ol
	30637-MM02_P005_ol_rev1
	30637-MM02_P006_ol
	30637-MM02_P007_ol
	30637-MM02_P008_ol
	30637-MM02_P009_ol
	30637-MM02_P010_rev1_ol
	30637-MM02_P011_ol
	30637-MM02_P012_ol
	30637-MM02_P013_ol
	30637-MM02_P014_ol
	30637-MM02_P015_ol
	30637-MM02_P016_ol
	30637-MM02_P017_ol_rev1
	30637-MM02_P018_ol
	30637-MM02_P019_ol
	30637-MM02_P020_ol
	30637-MM02_P021_ol
	30637-MM02_P022_ex_ol_rev1
	30637-MM02_P023_ex_ol_rev1
	30637-MM02_P024_SPL_ol_rev1
	30637-MM02_P025_OPL_ol_rev1
	30637-MM02_P026_OPL_ol
	30637-MM02_P027_kounyuu_ol
	30637-MM02_P028_fax_ol



